Aw.TE

!SOQ()DI ‘LME

IR AN

JACK SEWING MACHINE

. | HTTP://WWW.CHINAJACK.COM |




A #LEEEBS / Machine body




Av HlLEEE 4> /Machine body

Fg 3= BEME HE
No. Part. No. Ref. No. FHIER NAME OF PARTS Amt. HiE
1 41703001 SA4594001  [Hh#E U BUSHING U I T1310
2 41729001 117608001 |FF 4 DOWEL PIN ]
3 41722001 SA4596001 |HRIFFE 20-15 RUBBER CAP 20-15 1
1 41722002 117934001 |#FZE 13.5 RUBBER CAP, 13.5 1
5 11722003 104821001 [HEZE 10.5 RUBBER CAP, 10. 5 3
6 41711050 SA4597001 |Hik# R MOTOR COVER R 1
7 504038 062061016 [##4T M6 10 SCREW PAN M6% 10 4
8 41711051 SA4598001 |k L MOTOR COVER L 1
9 S04038 062061016 |#HET M6 10 SCREW PAN M6 10 4
10 41701001 SA4600001  |ifitR FACE PLATE 1
11 41722004 104449001 Rz 15.5 RUBBER CAP, 15. 5 1
12 41712003 SA4601001  |HiHR & F-PLATE PACKING 1
13 504038 062061016 [48%] M6X 10 SCREW PAN M6 10 3
14 41712004 SA4603101 [ KheH = SHUTTLE RACE COVER 1
15 41712005 SA6272001 | FCHEMR B4 D SHUTTLE RACE COVER HOOK D 1
16 502031 004300513 [WZE] M3 X5 SCREW, PLAT M35 2
17 41712006 SA3264001 [HRiE st NUT PLATE 1
18 4171220200 | SA6207001 |44k HINGE 1
19 N01013 021300103  [#2f}F M3 STEPPING COVER 2
23 41712007 SA3200101 | Beek B THREAD TAKE-UP COVER 1
24 504079 062401006 [#24T M4 10 SCREW PAN M4 X 10 1
25 41712008 SA4604001 | i 2% 4R STEPPING COVER 1
26 417530012 SA3306001 |BHIZET 7-3 SHOULDER SCREW, 7-3 1
27 41728020 120265002 | 3% 44 ] SPRING WASHER 1
28 41728035 S07350002 | £ WASHER PLAIN 1
29 41711005 S36475000 |WE4 M5 SCREW, M5 1
30 41737001 536924001 |E&kRid MARK, INJRY 1
<HTFHA <For Japan only>»
31 41737002 SA2040001 EAFAEFRRS (11/%)  |LABEL, CAYTION JPN/END 1
<HTFHALLAE {For Except Japan>
31 41737003 SA2040001 MEIEH BARSS (/3 [LABEL, CAYTION CHN/END 1
32 41737004 S37060001  |[FEHbERiD LABEL, GROUNDING 1
33 41722009 S20164001 | E 13 RUBBER CAP, 13 1
34 41712009 502445001  |# 45 FINGER GUARD 1
35 41728025 025350332 | F-#4ME L3.5 WASHER PLAIN L3.5 2
36 41712010 SA4605001 | HLLFEFF HEAD REST 1
37 417530037 S42446001  |BF> M6 14 BOLT, SOCKET (S/P WASHER) M6 X 14 4
38 S04075 062300506  [WZ4T M3 X5 SCREW PAN M3 X5 4
39 41722006 SA6194001 [HRFE73E 26 RUBBER CAP 26 1
40 41722007 544010001 |##Fr2E 11.5 RUBBER CAP 11.5 2
41 41722008 SA6441001  |#ppr = RUBBER CAP D)
42 41722009 520164001 [#pz 3 13 RUBBER CAP 13 1
43 41722013 104450101 [#RF73E 8 RUBBER CAP 8 2




B. L - $H#745

B / Upper shaft and needle bar mechanism




B. LH « #1473 E /Upper shaft and needle bar mechanism

Fs iR e e BENS ’ HE .
No. Part. No. Ref. No. T LR NAME OF PARTS Amt, ,%&
] 41702001 SA4606001 | %4 UPPER SHUFT i
2 4170501100 | SA3499001 | tpihaif: CRANK ROD ASSY 1
3 S05124 018501636 [1242 M5X 16 BOLT SOCKET M5X 16 2
4 41724001 SA4172001 |¥EHHEI7k K15X18X 14 |NEEDLE BEARING:BLUE 2
4 41724001 SA4173001  |¥EE A& KI5X 1814 |NEEDLE BEARING:BLACK 2
4 41724001 SA4174001 S HA& K15X 18X 14 |NEEDLE BEARING:GRAY 2
4 41724001 SA4175001 [¥#EtH4i7R K15 18X 14 INFEDLE BEARING. YELLOW 2
5 41703002 SA3206001 |HhREE BALL BEARING BUSH 1
6 B10014 SA4179001 |#h7& 6904DDUNR BALL BEARING 6904DDUNR 1
7 B0O6005 SA4180001 |47k R-6904DDU BALL BEARING 6904DDU 1
8 S10018 523651001 |/ Z8R%T M6X0.75-6  |SET SCREW SOCKET (FT)M6 X 6 2
9 41703002 SA3206001 |4 % BALL BEARING BUSH 1
10 B10012 SA4177001 [#li& 6004DDUNR BALL BEARING 6004DDUNR 1
11 S10018 523651001 |[8EHRE] M6X 0. 75-6  |SET SCREW SOCKET (FT) M6 X6 2"
12 41703004 SA4608101 |43k ¢ fi JOINT G 1
13 B10013 SA4178001 |%h#& 6204DDUNR BALL BEARING 6204DDUNR 1
14 S10018 523651001 [[MEHRET M6X0.75-6  [SET SCREW SOCKET (FT)M6 X6 4
15 417530002 525235001 |4ZET M8 SCREW, M8 1
16 41704001 SA4609101 |£r#T i G THREAD TAKE-UP CRANK G 1
17 S10018 523651001 | EMRET M6X0.75-6  |SET SCREW SOCKET (FT)MG X 6 4
18 41712133 110367001 [#408 8 WASHER, PLAIN SPECIAL 8 1
19 4170501200 SA6182001 [#HFF#EAT A FK THREAD TAKE-UP LEVER FK SET 1
20 417517003 SA2958001 |#24T M5X 6 SCREW FLAT M5X6 1
21 509019 012500536 |BE4T M55 SET SCREW SOCKET (FT)M5 5 1
22 504078 062400816 |24 M4x8 SCREW PAN M4X8 1
23 417514001 145465001 |WEET SM3. 57-40 X 6L SCREW SM3. 57-40 X 6L 1
24 510019 012060636  |I#4T M6x6 SET_SCREW SOCKET (FT)M6 X 6 1
25 41709001 142211001 354k SLIDE BLOCK 1
26 41709002 SA3528001 |#EH S B SLIDE BLOCK GUIDE 1
27 S05118 018401636 |W84> M4 X 16 BOLT SOCKET M4 X 16 2
28 41702002 SA4622001  |&H4F NEEDLE BAR 1
29 417515002 144458001 |4#%]T SM3.57-40X4.5  |SET SCREW, SM3.57-40 %X 4. 5 1
30 41703005 SA4666001  |$H#THIE UK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001 |EHEEHE D NEEDLE BAR BUSH D 1
32 41217002 *P. 67 st NEEDLE 1
33 12411002 §38713100 [nf#t FAN 1
34 504078 062400816  |WE4T MAX8 SCREW PAN M4 X8 3
35 11225010 SAG108001 |4 R PULLEY GEAR R 1
36 509019 012500536  [4E4] M55 SET_SCREW SOCKET (FT)M5 X 5 2
37 11702003 SA4626001 | %% PULLEY SHUFT 1
38 41703007 SA4627001 | F34fEs PULLEY BUSH 1
39 41727001 SA4628001 | EpmagE PULLEY SPRING 1
40 41703008 SA4629001 | % KR PULLEY BASE 1
41 P03027 047401242 |38 412 PIN SPRING ROLIL AW4 1
42 41725002 SA4624001  |Hhi%e PULLEY GEARI 1
43 509019 012500536  |#24] M55 SET_SCREW SOCKET (FT)M5 X 5 2
44 510018 523651001 |5 8RET MEX0.75-6  [SET SCREW SOCKET (FT)M6X 6 2
45 41711001 SA4630001 | -4 PULLEY 1
16 S04079 062401006 |UEET M4 10 SCREW PAN M4 X 10 3
47 41728024 SA5158001 |H4fH 14 WASHER PLATN L4 3
48 $10019 012060636  |UZ4T M6X6 SET SCREW SOCKET (FT) M6 X & 1
49 S05124 018501636 |HZ¥: M5X 16 BOLT SOCKET M5X 16 4
50 41712011 SA5230001 |THMER 2 FRIES WHEEL 2 2
5] 417530021 062401016 |#B4T M4 X 10 SCREW PAN M4 X 10 3
52 S09041 012060536 |#24T M6X5 SET _SCREW SOCKET (FT)M6 X 5 1




C1. IEBI¥EE / Feed mechanism




Cl. #E¥| %8 /Feed mechanism

Fg AR BEHE . HaE
" No. Part. No. Ref. No. FHfFER NAME QR EARTS ant, | B
1 41701002 SA5229101 |BEATELREl{t FEED BRACKET ASSY 1 "
2 11724006 SA1637001  [X-1M 5@ X-LM GUIDE 2
3 S05114 018301436 [tE# M3 14 BOLT SOCKET M3X 14 15
i 11701003 SA4635101 A& (X) FEED BRACKET X 1
3 505113 018300636 |42 W36 BOLT SOCKET M3X6 8
6 502032 061300616 [#24T M3 X6 SCREW FLAT M3x6 8
7 41709004 SA4636101  [fEEKEER (X) X-SENSOR PLATE 1
8 502032 061300616  [424] M3x6 SCREW FLAT M3 X6 9
g 41709005 SA4641001 [ X-BELT HOLDER 1
10 505116 018400836 [iE#: M4 X8 BOLT SOCKET M4 X8 2
11 41735001 SA4649001 [X-CT J&a X=GT BELT 1
12 41712012 SA4640001 M 5 (0 X-BELT HOLDER PLATE 1
13 505116 018100836 |82k M1x8 BOLT SOCKET M4 X8 2
14 41702004 SA1839001 |fEEEHE (V) Y-BALL SPLINE 1
15 BO6006 076000600 [ER#h#& 6000VV BALL BEARING RADIAL 6000W 1
16 41728001 S20356001 |SF&E 10 WASHER PLAIN 10 1
17 H03008 048100142 |HiF£E C10 RETAINING RING EXTERNAL C10 ]
18 4173500200 | SA4638001 |X-7ostsE{t X-LEFT PULLEY 1
19 S10019 012060636 [#24T M6X6 SET SCREW SOCKET (FT) M6 X6 1
20 B06007 076806606  |Ek&EhE 6306VV BALL BEARING 6806VV 2
o1 101004 048420242  |FLA 4B 42 RETAINING RING EXTERNAL (42 2
2 41701004 SA4642001 |X-FCRERE X-PULLEY BRACKET 1
23 S05124 018501636 [#2F: M5 16 BOLT SOCKET M5X 18 2
24 01009 025050236 [FIRE M5 WASHER PLAIN M5 2
25 4173500300 SA4643001  [X-A 54 fF X-RIGHT PULLEY ASSY !
26 41728001 520356001 [T#E 10 WASHER PLAIN 10 1
o B10015 SA4647001 |EREIA& 690077NR BALL_BEARING 690077\R 2
28 41702005 SA4648001 |X-—% 3 fidh X-PULLEY FULCRUM SHAFT |
29 S10019 012060636 |#E5] M6X6 SET_SCREW SOCKET (FT)M6 X6 2
30 41712013 SA4650001  |Y-1&RHR ¥-SENSOR PLATE ]
31 305119 018402036 |42 M4x20 BOLT SOCKET M4 X 20 2
32 11724007 SA4651101 |V-1M B@ Y-LM GUIDE 2
33 41728002 SA1652101  |Y-LM | K Y-LM SPACER 2
34 502032 061300616 [884] M3x6 SCREW FLAT M3X6 16
35 S05119 018402036 [iE# M4x 20 BOLT SOCKET M4x20 16
36 W01001 025040236 | FH#E M4 WASHER PLATN M4 8
37 ¥02008 028040246 |@EFHRE 2-4 WASHER SPRING 2-4 8
38 41709032 Ptk CLAMP H-POSTTTON 2 T1310
39 S05119 018402036 |82k M4x20 BOLT SOCKET M4 X 20 2 T1310
40 41711062 B = R HOLDER PLATE 2
4] 41726020 SA5220001 [iET&, ADJUST PIN 4
42 S09005 012030536 [#E5] M3X5 SCREW FLAT M3X5 4




C2 . iX¥}3 8 / Feed mechanism




’ €2, iEplHE /Feed mechanism

B ATMHS SEMHS < HE .
No. | Part.No. Ref. No. SR HAME) SRS ant, | B
1 S05111 018062036 |HEEE M6X20 BOLT SOCKET M6X20 4
2 41725003 SA4653001  [X-iEA iR X-FEED GEAR -1
3 510019 012060636 |1R4%] MEX6 SET SCREW SOCKET (FT)M6 X6 2
4 B10015 SA4647001 [BREHAK BI00ZZNR BALL BEARING 6900ZZNR 2
5 41725004 SA1654001  |Y-iEAT i Ee Y-FEED GEAR 1
6 510019 012060636 |WRET M6 X6 SET SCREW SOCKET (FT)M6 X 6 2
7 B10015 SA4647001 |EREAZK 6900ZZNR BALL BEARING 6900Z7NR 2
8 105033 048080342 |#4R F8 RETAINING RING ES 1
g9 4173501100 SA4655101  |Y-§efA1F Y-PULLEY" ASSY |
10 510019 012060636 |MEE[ M6 X6 SET SCREW SOCKET (FT)M6 X6 2
11 41703009 SA4658001 |V-REdhE Y-PULLEY COLLAR 1
12 41702006 SA4659001 | Y-IREhH Y-PULLEY DRLVING SHAFT 1
13 41701005 SA4661001  |Y-FEHLRE Y-PULLEY BRACKET 1
14 B10015 SA4647001 | BREHE 6900ZZNR BALL BEARING 6900Z7ZNR 2
15 4173502100 | SA4655101 |EEEEAFEELH{T Y-PULLEY ASSY 1
16 S10019 012080636 |#24T M6 X6 SET SCREW SOCKET (FT)M6 X6 2
17 41702007 SA4662001 |V 57 Al Y-PULLEY FULCRUM SHAFT 1
18 41735005 SA4663001 |Y-GT JZifr Y-GT BELT 1
19 41712014 SA4664001 |V- i LR BELT SUPPORT PLATEY ]
20 41712015 SA4665001  |Y-FZir 4R Y-BELT WORK CLAMP PLATE 1
21 505116 018400836 |12 M4X38 BOLT SOCKET M4x§ 4
22 417530031 SA2972001  |HEEE MEX18 ROLT SOCKET (S/P WASHER) M6 X 14 2
23 505119 018402036 |14 M4 X 20 BOLT SOCKET M4X 20 4
24 41711061 SA4667101  |FEEIE COVER RAIL 9
25 41712017 SA4671001 |FlaZiE (R) FIXATION R 1
26 41712018 SA4672001 |FlwsE (L) FIXATION L 1
27 417530021 062401016 |#24T M4 X 10 SCREW FAN M4 X 10 12
28 417530009 062400416 |[WEE] M4X6 SCREW FAN M4 X6 4
29 4171201900 SA4860101 (N EHAME R INSIDE COVER R ASSY 1
30 4171202000 SA4861101 |WEEfAME L INSTDE COVER L ASSY 1
31 4171202100 SA4670101  |¥biEfALE OUTSDE COVER ASSY 2
32 41711002 SA4673001 |V-J A R BELT COVER Y 1
33 417530025 OAGA01006 |1EFe Cardhfa)) Md X 10DB|SCREW PAN(S/P WASHER) M4>10 4
34 41712022 SA4675201 | khBhRR AUXILIARY PLATE 1
35 41722010 SA467T101  |#hEERZE i AUXILIARY PLATE CUSHION 10
36 417515003 S23849001 |MEE] M4 X 16 SCREW M4 X16 10
37 NOL015 021400216 |FSMUERE M4 NUT 2 M4 10
38 41712023 SA4676001 | FhEhHE 57 48 AUXTLIARY PLATE BRACKET 6
39 417530037 542446001  |WEHE M6 14 BOLT SOCKET (S/P WASHER) M&x 14 6
40 41712024 SA6434001 |FhER AR U SUPPORT PLATE GUIDE U 2
41 41712025 SAG435001  |*hBAR 4R D SUPPORT PLATE GUIDE D 2
42 417530035 955484002 |iZEe (HEHUED M5x<10  |ROLT SOCKET (S/P WASHER) M5X10 4
43 417530037 S42446001 |IBFE M6<14 BOLT SOCKET(S/P WASHER) M6 14 4
44 41722011 SA4679101 |l BELLOW 1
45 41712026 SA4680101  [dpaliE L 42 R BELLOW PRESSER R 1
46 41712027 SA468100] [P X4 F BELLOW PRESSER F 1
47 41712060 SA4682001  |HRMEEE BELLOW NUT 2
48 504036 062300416  [BRE] M3X4 SCREW FAN M3 X4 4
49 504080 062400416 |UEE] M4 X4 SCREW FAN M4 X4 4
50 41730041 SA4820201 [ Bkoh A4 X PULSE MOTOR ASSY X 1
51 41712029 SA4684001 | ik ZHR MOTOR BRACKET PLATE 1
52 S05048 018401036 [#2%E] Max10 BOLT SOCKET M4 > 10 4
53 41725005 SA3TOT001  |BKzhike 16 GLAR 16 1
54 509041 012060536 [iZE] M6X5 SET SCREW SOCKET (FT)M6 X 5 2
55 41730042 SA4823101 |kt Bk diff Y PULSE MOTOR ASSY ¥ 1
56 41712029 SA4684001 | LAt MOTOR BRACET PLATE 1
57 505048 018401036 |B84] MAX10 BOLT SOCKET M4 10 4
58 41725005 SA3707001 |WEhikEe 16 GEAR 16 ]
59 509041 012060536 | B4T M6X5 SET SCREW SOCKET (FT)M6 X5 2
60 417530037 S42446001  |#FE MEX 14 BOLT SOCKET (S/P WASHER) M6X 14 6
61 41712030 SAG306001 | i EHMR COVER CONNECT PLATE ]




C2 . XRI%E / Feed mechanism




2. 3EHl4EE Feed mechanism

Fe HEMS BEHS HE 3
No. Part. No. Ref. No. ﬁ‘;’ﬁi{#:ﬁﬁ NAME OF PARTS Amt. #IE
62 417515006 523418002 [HBST MAXS SCREW M4 X5 2

63 41728012 118735001 | WASHER 4 5

64 41737005 SA4224001 EETS 30X 40 MARK ATTENTION 30%40 2

65 41712100 SAGA50101 |7k S ALK BEARING HOLDER BASE ‘ 1

66 505121 018501036 |l M5 10 BOLT SOCKET M5X 10 2

67 1171210100 | SA6451101 il AL BEARING HOLDER ASSY 1

67 41712101 SAG140001 |l ST AR BEARING HOLDER 1

67 41724005 L BRI 126 BALL BEARING 126 1 |
[@ 505048 018401036 |WA%T M4X10 BOLT SOCKET M43 10 | 2 |



C3. EREEE / Feed mechanism

< #B#= / For Solenoid type >

320 32

3 —(@j\i

1



3. k% H /Feed mechanism (T1310)

F5 AFMES BEHS HE
No. Part. No. Ref. No. FEEH NANE S0P BERT Amt. #iE
HEERD {For Solenoid type> -
| 41701006 SA4686101 | IEJEVE WORK CLAMP 1
2 41711007 SA4687101  |3ER SLIDER e 1
3 H03008 048100142 |HhH £ CLO RETAINING RING EXTERNAL CL0 1
4 11712031 SAMBR8001 | HRr At SUPPORT SLIDER 1
5 41726001 SA1689001 | ER 7 A SUPPORT SHAFT SLIDER i
6 HO3018 048040142 |G FIE4pE C4 RETAINING RING EXTERNAL C4 2
% 41712032 SA4690001 |FERIEE R ) WORK CLAMP LIFTER LEVER R 1
8 41712033 SA4691001 (MR L WORK CLAVP LIFTER LEVER L 1
9 41702012 SA4692001 IR FH 5 WORK CLAMP LIFTER SHAFT 1
10 S10019 012060636  |BRE] M6 X6 SET SCREW SOCKET (FT)M6X6 1
11 H03006 048080142 |l Pkl C8 RETAINTNG RING EXTERNAL C8 1
12 41712133 110367001 [#HE 8 WASHER PLAIN SPECIAL 8 1
13 41708002 SA3231001 |'%RE B SET SCREW COLLAR B 1
14 509041 012060536 |4#4%] M6X5 SET SCREW SOCKET (ET)M6 X5 2
15 41712034 SA4696001  |iEFE CONNECTING ROD 2
16 41702021 SA4693001 |7 EEEEEHRA SPRING HOLDER SHAFT A 1
17 417530003 SA4607001 | ELURE] M5 SHOULDER SCREW M5 2
18 41702009 SA4694001 |5 EEYHIB SPRING HOLDER SHAFT B 1
19 510014 012060636  [I2E] M6X6 SET SCREW SOCKET (FT) M6 X6 2
20 41727002 SA4695001 | SPRING LIFT 1
21 41712035 SA4698001 IEEIR CONNECTING LINK 2
22 417512002 SA4700001 |3 EEEY WORK CLAMP SPRING HOLDER 2
23 NO10LT 021500216 [/SSIMREE M5 NUT 2 M5 2
24 41727003 SA4701001 |30 WORK CLAMP SPRING 2
25 11712036 SA4702001 |[RRIEAT R WORK CLAVP LIFTER LEVER R 1
26 41712037 SA4703001 H{Bﬁﬂ’ﬁ*ﬂ L WORK CLAMP LIFTER LEVER L 1
27 41702012 SA4692001 |V VB FIHED WORK CLAMP LIFTER LEVER L 1
28 S10019 012060636 | 5] MEXE6 SET SCREW SOCKET (FT)M6 X6 1
29 H03006 048080142 |HiFHF R €8 RETAINING RING EXTERNAL C8 1
30 41712133 110367001 |5 E 8 WASHER PLAIN SPECIAL 8 i
31 41708002 5A3231001 | B SET SCREW COLLAR B 1
32 509041 012060536 [#24%] MEXS5 SET SCREW SOCKET (FT)M6 X5 2
33 41712038 SA4609001  |5E4r STOPPER : 2
34 505120 018500836 |if: M58 ROLT SQCKET M5X8 4
35 W01009 025050236 | *FRE M5 WASHER PLAIN M5 4
36 02001 028050246 | 2-5 WASHER SPRING 2-5 1
37 4170901300 SA4863001 IS R4 A WORK CLAMP GULDE A ASSY 1
38 417515003 $23849001 |MHE] M4X16 SCREW M4X 16 2
39 4170901400 | SA4864001 | T A4t B WORK CLAMP GUIDE B ASSY 2
40 417530034 555482001 W% (AFIRMED) MAx14 |BOLT SOCKET (S/P WASHER) M4x 14 4
41 4170901500 SA4712001 | ERZHIT R WORK CLAMP SLIDER ASSY R 1
42 4170901600 SA4714001  [HeiiikeAf: L WORK CLAMP SLIDER ASSY L 1
43 41724002 SA4706101 [ Js B4R ALAT WORK CLAMP RETAINER ASSY 4
44 41712039 SA4708001  |EH WORK CLAMP 1
45 417530036 S55485001 [EEke (HSESEED M512  [BOLT SOCKET (S/P WASHER) M5x12 2
46 $09009 012501031 |M24] M5X10 SET SCREW SOCKET (FT)M5 X 10 2
47 NO1017 021500216 |7~ Mugs: M5 NUT 2 M5 2
48 417520001 SAAT09001 [ fr B ERAT SHOULDER SCREW 2
49 41712040 SA4866101 |IEARZEA: 1310 WORK CLAMP 1310 ASSY 1
50 417530035 S55484002 |MEFE (FHMPED M5X 10 |BOLT SOCKET (S/P WASHER) M3X 10 2
51 101011 017501616 |#E#: M5X16 BOLT M5X 16 4
52 W01009 025050236  |“FHJE M5 WASHER PLAIN M5 4
53 W02001 028050246 | BEEERE 2-5 WASHER SPRING 2-5 4
54 41712041 SA4715001 |k 1310 FEED PLATE 1310 1
55 417530035 S55484002 |EEE (H7HRMED M5X 10  [BOLT SOCKET (S/P WASHER) M5x10 5

12



C4 . ##%# B / Feed mechanism

< ZERK / For Peneumatic type >

< FT 326G/ For 326G >

46 39§

47

13




c4. PR3 E /Feed mechanism

AR V. =

o) eng | Bon | | ERREE NAME OF PARTS e | #
1 41701006 SA4686101  |IEFEE FORK CLAMP 1
2 41702011 SA4717001  |SHLER CYLINDER SHAFT 1
3 510019 012060636  [424] M6 X6 SET SCREW SOCKET (FT)MEXE P
5 41730035 SA1719001  |SELALE R ATR CYLINDER ASSY 9
6 HO3019 018050142 Ll AT £ €5 RETAINTNG RING EXTERNAL €5 2
7 41709012 SALT20001  |FTECEE K CYLTNDER JOINT 2
8 41726002 SAAT21001 |SUnEE Al CYLINDER JOINT SHAFT 2

[ 9 105027 048060142 |ahiHT4E €6 RETAINING RENG EXTERNAL C6 4

[ 10 41712042 SA4722001  [HERIE RO WORK CLAMP LIFTER LEVER R AIR 1
11 41712043 SA4T23001 |FRMIFR LOSHD WORK CLAMP LIFTER LEVER L AIR 1
12 41712044 Gha724001 (M (KD WORK CLAMP LIFTER SHACT AIR 2
13 417530033 $55470001  |iEHe CHidRE ) MAXS BOLT SOCKET (S/P WASIER) M4X8 2
14 41702012 SA4692001 | FEMIFTANL WORK CLAMP LIFTER SHACT 1
15 510019 012060636  |12E] M6X6 SET SCREW SOCKET (FT)ME X6 1
16 103006 048080142 |G C8 RETAINING RING EXTERNAL C8 1
17 41712133 110367001 [ 8 WASHER PLAIN SPECIAL 8 1
18 41708002 SA3231001 |EWE B SET SCREW COLLAR B 1
19 509041 012060536 |MAFT MBS SET SCREW SOCKET(FT)MEX5 2
20 4170901300 SA4863001 |IEBISAnAE A WORK CLAMP GUIDE A ASSY 1
21 417515003 503849001 |EE] M4X16 SCREW M4 X 16 2
22 4170901400 ShA864001 | FEMIS AT B WORK CLAMP GUIDE B ASSY 2
23 417530034 953482001 [0BF R MAX 14 BOLT SOCKET (S/P WASHER) M4x14 4
24 4170901500 | SA4712001 TR B A R WORK CLAMP SLIDER ASSY R 1
25 4170901600 SAL7LA001 (LI SRALYr L WORK CLAMP SLIDER ASSY L 1
26 41724002 SAATOBI01 | FRBpHSHEALTE WORK CLAMP RETAINER ASSY 4
27 41712045 5a4725001  |FRAD R WORK CLAMP R 1
28 417530036 555485001 |WE4E CHFERED MEX12 ROLT SOCKET (S/P WASHER) M5X12 1
29 509009 012501031 |MRAT M5 10 SET SCREW SOCKET (FT)M5% 10 2
30 NO1017 021500216 [FNfRIREE M5 NUT 2 M5 2
31 417520001 SA4709001  |FELr BHIRE] SHOULDER_SCREW 2
32 41712046 SA4726001 | L WORK CLAMP L 1
33 417530036 555485001 |igde CUFIAED M5 X12 BOLT SOCKET (S/P WASHER) M5X12 1
34 509009 012501031 |#RE] M5X10 SET SCREW SOCKET (FT)M5> 10 2
35 NO1017 021500216 |[/NHIREE M5 NUT 2 M5 2
36 417520001 SAA709001  |7E frBraRE] SHOULDER SCREW 2

CHT13102 (For 1310>
37 41712047 oA1868101 [HEHIALY: 1310R WORK CLAMP 3LIR_ASSY 1
38 41712048 SA4869101 |HARZHAE 13101 WORK CLAMP 311L ASSY |
39 417530035 55484002 b2k (lirtR[ED M5x 10 BOLT SOCKET (S/P WASHER) M5X10 4
40 101011 017501616+ [42F: M5>16 ROLT M5x16 4
41 W01009 025050236 | T3 M5 WASHER PLAIN M5 4
42 W02001 028050246 |SRFIRE 25 WASHER SPRING 2-5 1
43 41712049 SA4715001  LiEklHe 1310 FEED PLATE 311G it
44 417530035 95484002 [Wke (FERED MEX10 BOLT SOCKET(S/P WASHER) M5X10 2
<FT2210> {For 2210

45 41712050 SA4870101 |EHUA{T 2210R WORK CLAMP 2210R_ASSY 1
16 41712051 SA4871101 (EMLAME 22100 WORK CLAMP 2210L ASSY 1
39 417530035 S55481002 [WEEE (IR MEX10 BOLT SOCKET (5/P WASIER) M5 10 4
40 102006 017501616 [iKe M5>16 BOLT M5X 16 4
41 W01009 025050236 [FEE M5 WASHER PLAIN M5 4
42 W02001 028050246  |JH3EIRE 2-5 WASHER SPRING 2-5 4
44 4175830035 S53481002 |12k GiFHEED M5X10 BOLT SOCKET (S/P WASIHER) M5 10 2
17 41712052 SA1852001  [i%ElR 2210 FEED PLATE 2210 1

14



D1.#EHRE / Work clamp lifter mechanism

er i’.

T %\? -,

ST

48 53
L

{(mi’f.’r!ﬂ'fﬁiﬂfﬁfffi

)
l

@

15




Dl. FHEREERE Work clamp lifter mechanism

55 LGS BEHS HE | -
No. Part. No. Ref. No. FHIEAHK NOMG: O DARIS Amt, HIE
1 41710001 SA4759001 | STERPING CLAMP CAM 1
2 41705001 SA4760001 AT STEPPINGCLAMF CON. ROD 1
3 41728003 SA4763001 [4AE WASHER STEPPING CLAMP CAM 1
4 B06008 623033000 |%h& 6805V BALL BEARING 6805VV 1
5 S10018 S23651001 | Z88%] M6 0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
6 504035 062400616 |#2ET MAX6 - SCREW PAN M4 X6 2
7 41726003 SA4761001  |[VEFCHY ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 |ERE ROLLER STEPPING CLAMP 1
9 41728004 SA4302001 |#H WASHER 2
10 NO1021 021060106 |#2£} M6 NUT 1 M6 1
11 41709017 SA4764001 |ERE R STEPPING CLAMP ARM R 1
12 102032 017061216 |2k M6x12 BOLT MBX 12 1
13 41702013 SA4765001 |/EE F STEPPING CLAMP ARM F 1=
14 510019 012060636 |#2%] M6 X6 SET SCREW SOCKET (FT)M6 X6 1
15 S10018 $23651001 |[HE4B%) M6<0.75-6  |SET SCREW SOCKET (FT)MBX6 1
16 41703011 SA4766001 |IEBEHE F BUSH STEPPING CLAMP F L
17 41703012 SA4767001 |JEEEHE R BUSH STEPPING CLAMP R 1
18 41712053 SA4768001 |[AIEEH A STEPPING CLAMP LINK A 1
19 417530007 SA4769001 |EZIZAT 6 SHOULDER SCREW 6 4
20 504036 062300416 |W#4] M3 4 SCREW PAN M3 4 4
21 41712054 SA4770001 |[A1EEFE B STEPPING CLAMP LINK B 1
22 41712055 SA4TT2001 | W] BREBEAT STEPPING CLAMP LINK 1
23 41726004 SA4773001 |4 SHAFT STEPPING CLAMP LINK 1
24 510019 012060636 |4B4] M6X6 SET SCREW SOCKET (FT)M6 X6 1
25 509006 012400436 |424] M4 x4 SET SCREW SOCKET (FT) M4 X 4 1
26 41709018 SA4TTT001  |BEHE4R STEPPING CLAMP LIFTER LINK 1
27 41702014 SA4TT1001 | BE4EAT A SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 SA2161001 |#pl WASHER 1
29 H03006 048080142 |4hAE 4 C8 RETAINING RING EXTERNAL C8 1
30 510019 012060636  |#24T M6X6 SET SCREW SOCKET (FT)M6 X 6 1
31 S09006 012400436 |4Z%] M4 X4 SET SCREW SOCKET (FT) M4 X 4 1
32 41709019 SA4779001 | [AIEAEFF4T STEPPING CLAMP LIFTER 1
33 41703013 SA4781001 |#EFLFTIEE ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001 | &4 ROLLER 1
35 41702015 SA4780001  |3ETHHTHA SHAFT STEPPING CLAMP LIFTER 1
36 510019 012060636 |44 M6X6 SET SCREW SOCKET (FT)M6 X6 1
37 S02039 $25310101 [4E%] M4 SCREW FLAT M4 1
38 41702016 SA4775001  |$EFFEEST STEPPING CLAMP LIFTER ROD 1
39 417512003 SA4853001 #2713k JOINT STEPPING CLAMP LIFTER 1
40 4170500200 | SA2663001 &Lk R BALL JOINT ASSY 2
41 N01012 021060306 |75 falZhrf M6 NUT 3 M6 2
42 417516001 SA3227001 |WARE M6X0.75 NUT (FT) M6 1
43 417530008 SA4776001 |BHiRET SHOULDER SCREW 1
44 417512005 532462001 |BHIZETB M6 SHOULDER SCREW B M6 1
45 L01007 017065002 |42 M6 X 50 BOLT M6X 50 1
46 NO1021 021060106 |42 1} M6 NUT 1 M6 1
47 41709020 SA4778001 |JE'BEFTHEL PRESSER BAR CLAMP 1
48 505116 018400836 |42 M4X8 BOLT SOCKET M4 <8 1
49 129530003 SAL174001 [IATERF M14 PESSER ADJUSTING SCREW M14 1
50 129516001 SAL175001 [ ¥5esf M14 ADJUST SCREW NUT 1
51 41727004 SA5300001 |3#gE PRESSER BAR SPRING 1
52 41702017 510112001 |35 F iy PRESSER BAR SPRING GUIDE 1
53 41703014 SA5301001 [MEEEIE COLLAR PRESSER BAR SPRING 1
54 41703015 SA2195001 |EEiFahE PRESSER BAR BUSH 1
55 509041 012060536 [HB4T M6X5 SET SCREW SOCKET (FT)M6 X5 1
56 41702018 111466101 | FESE#F PRESSER BAR 1
57 41716001 *P, 67 JEB WORK CLAMP 1
58 417515011 S13399001 [8B%] SM3.57 X 12 SCREW SM3. 57 X 12 1
59 41728032 151439102 |#FE WASHER 1

16



. D2 #E%EE / Work clamp lifter mechanism

< B#3 / For Solenoid type >

17



D2. HERMEE /Nork clamp lifter mechanism (T1310)

Fs wES BENS HE ;
No. Part. No. Ref. No. ?%ﬂ#ﬁﬁﬁ NAME; OF PARTS Amt. HIE
CHLEEED {For Solenoid type>
1 41724004 SA4729001  |VBATHIEE SLIDE BUSH I
2 505048 018401036 |#RE] M4 X 10 BOLT SOCKET M4X 10 4
3 41712056 SAAT31001  |FRBHE TR *1WORK CLAMP LIFTER PATE ASSY 1
4 41712057 SA1734001 (TEREH E SEAT B 1
5 S04080 062400116 |#8E] MAX4 SCREW PAN M4 X4 1
6 41709021 SA4736001  |JE BT T4 WORK CLAMP LIFTER LEVER 1
7 41726006 152744001 |8 E PIN 1
8 41709022 102630001 | IEBIE T EL NEEDLE BAR GUIDE SLIDE BLOCK 1
9 41702019 SA4737001 |4EFHITHY B WORK CLAME LEVER SHAFT B 1
10 510019 012060636 |#RE] M6 X6 SET SCREW SOCKET (FT)M6 X6 1
11 41728001 520356001 |T#E 10 WASIER PLAIN 10 1
12 105033 048080342 | #4lE E8 RETAINING RING E8 1
13 510019 012060636 |HRE] M6X6 SET SCREW SOCKET (FT)M6 X6 2
14 41729002 118208001 |4 ifi4d DOWEL PIN 1
15 41712058 SA4738001 |FE R THAT WORK CLAMP LIFTER PATE ASSY 1
16 417520010 SA3438001 |BHIgAET SHOULDER SCREW 2
17 41727005 SA4739001 [R8E PRESSER BAR SPRING 1
18 41701008 SA4T41101 | DiERE MOTOR BRACKET 1
19 41712063 SAA742001  |FE M Sk WORK CLAMP MOTOR PLATE 1
20 505121 018501036 [#24: M5X 10 BOLT SOCKET M5Xx10 2
21 41730043 $A4826201 Bk Shim At P PULSE MOTOR ASSY P 1
22 41730044 SA4828001 | Hhikuuk P MOTOR HARNESS P 1
23 505048 018401036  |1B%] M4 X 10 BOLT SOCKET M4X10 4
24 41725009 SA4743001 |BRBNEEE WORK CLAMP DRIVING GEAR 1
25 510019 012060636 |44 M6X6 SET SCREW SOCKET (FT)M6 X 6 2
26 41702020 SA4744001 |3 A4l WORK CLAMP FULCRUM SHAFT 1
27 B10015 SA4647001 |ER¥l7R 6900ZZNR BALL BEARING B6900ZZNR 2
28 103008 048100142 [ $4HE C10 RETAINING RING EXTERNAL C10 2
29 S04035 062400616 [#2E] M4X6 SCREW PAN M4X6 1
30 W01001 025040236  [FEAHE M4 WASHER PLAIN M4 1
31 41725010 SA4745001 [MEE YIRS WORK CLAMP CAM GLAR 1
32 $10021 016061031  |#2] M6X 10 SET SCREW SOCKET (CN)MEX10 1
33 $10019 012060636 [1B4] M6X6 SET SCREW SOCKET (FT) M6 X6 1
34 41710002 SA4746001 | FRHI 4 WORK CLAMP CAM i
35 41724017 S35079000 |#El 3x11.8 NEEDLE ROLLER 3X11.8 1
36 510021 016061031 [#B%] MEX 10 SET SCREW SOCKET (CK)M6 X 10 {
37 510019 012060636 [I2E] M6X6 SET SCREW SOCKET (FT)MEX6 1
38 2170301700 | SA4747001 | FRMJE S5 WORK CLAMP H-POSITION DOG 1
39 505115 018400636 |4 M4X6 BOLT SOCKET M4 X6 1
40 41702025 SA4748001 | Hs HATRA WORK CLAMP LEVER SHAFT 1
41 S10019 012060636 |H#4] M6X6 SET SCREW SOCKET (FT)M6 X6 1
492 41709023 SAB210001 | [A1EIEKSNIT STEPPING W-CLAMP DRIVING LEVER 1
43 41702022 SA3441001 3RS W-CLAMP LIFTER ROLLER SHAFT 1
44 B04026 070696800 |Hh7A& R-6967Z BALL BEARING RADIAL B696Z7Z 1
45 41728005 109763001 |5 WASHER 1
16 509019 012500536 [484T MoX5 SET SCREW SOCKET (FT)M5X5 1
47 41709024 SA4750001  |JEBIDKANET WORK CLAVMP DRIVING SHAFT 1
48 41702022 SA3441001 | SEHD W-CLAMP LIFTER ROLLER SHAFT 1
49 B04026 070696800 |#li7& R-69627 BALL BEARING RADIAL 696ZZ 1
50 41728005 109763001 [ WASHER 1
51 $09019 012500536  [#24] M5X5 SET SCREW SOCKET (FT)M5X5 1
52 41728001 520356001 |*F#ARE 10 WASHER PLAIN 10 1
53 41712061 SA4752001 | iMFEEfr WORK CLAMP CAM STOPPER 1
54 504035 062400616  [424] M4<6 SCREW PAN M4 X6 2
55 41712062 SA4753001 | FERIEREZRR WORK CLAMP SENSOR PLATE 1
56 504035 062400616  [BE] M4X6 SCREW PAN M4 X6 2
57 510019 012060636 [iB4] MBX6 SET SCREW SOCKET (FT)M6 X6 1
58 41737005 SA4224001 |HEENS 30X40 MARK ATTENTION 3040 1
59 505110 018061236 [4EHe M6X 12 BOLT SOCKET M6Xx 12 2

18



D3 . #a[E% & / Work clamp lifter mechanism

< ZE= / For Peneumatic type >

15—g

19




3. HERISEE Work clamp lifter mechanism

FE | ATH4E | SHHHEReL WE .
No. Part. No. No. T NAME OF PARTS Amt. ik
CEER {For Penumatic type>
¥ 41701008 SA4741101 | ik MOTOR BRACKET 1
2 41712063 SA4TA2001 |JEHETh kAR WORK CLAMP MOTOR_PLATE 1
3 $05121 018501036 |12k M5X10 BOLT SOCKET M5X10 2
4 41730043 SA4826201 | Fkyh ThikALt P PWLSE MOTOR ASSY P 1
5 41730014 SA4828001 | Hyikingk P MOTOR HARNESS P 1
6 505048 018401036 |#Eke M4X10 BOLT SOCKET M4X10 4
7 41725009 SA4743001  |9EEhiE%E WORK CLAMP DRIVING GEAR 1
8 510019 012060636 | MEET M6 X6 SET SCREW SOCKET (FT)M6X6 2
9 41702020 SA4744001 |FERYSE s WORK CLAMP FULCRUM SHAFT 1
10 41724011 SA4647001 |EREHAR 69007ZZNR BALL BEARING 6900ZZNR 2
il 103008 048100142  |®h/TIsE C10 RETATNING RING EXTERNAL C10 2
12 504035 062400616 |MRE] M4X6 SCREW PAN M4 X6 1
13 W01001 025040236 | EHE M4 WASIHER PLAIN M4 1
14 41725010 SA4745001 | fhieiiEE WORK CLAMP CAM GEAR 1
15 510021 016061031 [#B%] M6X10 SET SCREW SOCKET (CN)M6 > 10 1
16 $10019 012060636 [SRET M6 X6 SET SCREW SOCKET (FT)M6 <6 il
17 1170301700 | SA4747001 |FEBAE mifssh WORK. CLAMP_H-POSTTION DOG 1
18 S05115 018400636 [H2ke M4 X6 BOLT SOCKET M4X6 1
19 41702025 SA4748001 | I BAFAH WORK CLAMP LEVER SHAFT 1
20 $10019 012060636 [H2E] M6X6 SET SCREW SOCKET (FT)M6 X6 1
21 41709023 SA6210001 | ERIRENHE STEPPING W-CLAMP DRIVING LEVER 1
22 41702022 SA3441001 |HEEERH W—CLAMP LIFTER ROLLER SHAFT 1
23 41724018 070696800 |47k _R-696ZZ BALL BEARING RADIAL 896ZZ 1
24 41728005 109763003 |#H WASHER 1
25 509019 012500536 |HRET M5X5 SET SCREW SOCKET (FT)M5 X5 1
26 41712062 SA4753001 | F B4 RRER R WORK CLAMP SENSOR PLATE 1
27 504035 062400616 |BRET M4X6 SCREW PAN M4 X6 2
28 41737005 SA4224001 EREMAS 30X40 MARK ATTENTION 3040 1
29 505110 018061236 |isfe MEX 12 BOLT SOCKET M6X12 2
30 41722012 159163000 FIE 29 RUBBER CAP 29 1
31 41722003 104821001 F g 10.5 RUBBER CAP 10.5 2
32 PO1011 118550001 A8 PLN DOWEL )
33 41708004 SA4T5T001 | SET SCREW COLLAR 1
34 510019 012060636 [1#4E] ME6X6 SET SCREW SOCKET (FT)M6 X6 2
35 $10019 012060636  |#2E] MEX6 SET SCREW SOCKET (FT)MEX6 1

20



E. T3 & / Lower shaft mechanism

21




E. Tih3%E /Lower shaft mechanism

Fs HEHS BEM4S . e 5
No. Part. No. Ref. No. FHIFRHR NAWE OF RARTS Amt. ik
1 417530011 SA3226001 |EHERET SHOULDER SCREW 1
2 417516001 SA3227001 |UEFF M6 X0.75 NUT (FT)M6 1
3 41725011 SA3228101  |Bshie ROCK GEAR 1
4 11702027 SA4782001 |#EEhViEbH ROCK GEAR SHAFT & 5l
5 11708002 SA3231001 |2 B SET SCREW COLLAR B 1
6 S09041 012060536  |4B4T M6X5 *  [SET SCREW SOCKET(FT)M6X5 2
7 41708006 SA3233001 |ER SET SCREW COLLAR 1
8 510018 $93651001 |6 dEE] M6X0.75-6  |SET SCREW SOCKET (FT)M6X 6 2
9 510019 012060636  [424]T M6 X6 SET SCREW SOCKET (FT)M6 X6 2
10 4170202800 | SA4783001 | T4 LOWER SHAFT ASSY 1
11 509019 012500536 |IB4T M3X5 SET SCREW SOCKET (FT)M5X5 1
12 41703019 SAG216001 | FHaEE LOWER SHAFT BUSII d
13 S10019 012060636 |184] M6X6 SET SCREW SOCKET (FT)MB X6 1
14 41702029 SA3238101  [BERRIATTHN ADJUSTING STUD 2
15 41722015 081003670 |0f2HE PW3 0 RING PW3 2
16 41701009 SA6220001 | REEHIEREAN G SHUTTLE RACE BASE ASSY G 1
17 41712190 502429201 |hEHER 5@ SHUTTLE RACE THREAD GUIDE 1
18 417515007 SA4199001 [#24T M3 x4 SCREW M3 x4 2
19 4172601500 | SA3241001 | K HEH il e 45 S-RACE BASE SETTING CLAW 2
20 41727006 152684101  [305 COMPRESSTON SPRING 2
21 W01002 026030236 |4 M3 WASHER PLAIN M3 2
22 504082 062300616 [UR4T M3 X6 SCREW PAN M3 X6 2
23 41723013 153050000 |iHE S-RACE BASE FELT 2
29 41723012 559386001 |if4 1=360 FELT L=360 2
30 510019 012060636 |4R%] M6 X6 SET SCREW SOCKET (FT)M6 X 6 1
31 H05032 048070342 [$4F8 L7 RETAINING RING E7 1
32 41718001 SA3284101 |#E4E D DRIVER D 1
33 505122 018501232 |k M5x12 BOLT SOCKET M5x12 1
34 41718002 +P, 66 S e SHUTTLE RACE BASE 1
35 | 4171800300 #P. 66 |MALEA N BOBBIN CASE ASSY 1
36 41727015 *P. 66 DR TENSION SPRING 1
37 417830005 *P, 66 W2E] SCREW ]
38 41727016 *P. 66 Bh 25 TR ANTI-SPIN SPRING 1
39 41718004 *P. 66 ik BOBBIN 1
40 41703020 SA3283101 |'ERE R SET SCREW COLLAR R 1
41 $09019 012500536 [#B4T M5X5 SET SCREW SOCKET (FT)M5 X5 1
42 41718005 *P, 66 oF ik SHUTTLE HOOK 1
43 12923018 532557001 |ihgk 4x4 1=400 WICK 4% 4 L=400 1
44 41711027 SA3278001  |HhFE BUSH 1
45 41711028 SA3276001 [# A SPACER COLLER 2
46 41724008 BE A K8X12X11 NEEDLE BEARING 2
47 41729005 YR RETAINING RING 2

22



F.#HiE8 %8 / Lubrication




F. fyhiEdEsEE/Lubrication

Fs KRS BEMNT BE X
No. Part. No. Ref. No. BB NAME OF PARTS Amt. %EJ
1 417530022 SA3244001 |95 SET SCREW 1 |
2 41712065 SA4785001 |MERN TR CRANK COVER 1
< 3 504038 062061016 |#RE) M6x 10 SCREW PAN M6 X 10 3
1 41712066 SA4787001 | it AR CRANK WICK PLATE i
5 504035 062400616  |4BE] MAX6E SCREW PAN MAX6 2
6 41723008 SA5294001 |Hijhsk L=90 FLAT WICK =90 1
7 41723005 SA4786101  |ifE FELT 1 -
8 41712067 SA3503201 | FaharmhziiR LOWER SHAFT WICK SUPPORT 1
9 41723006 | - SA3504201 [T e s LOWER SHAFT GEAR FELT 1
10 505115 018400636 |1gF: M4X6 BOLT SOCKET M4X6 2
11 41712068 SA4TRE001 |4ty E WICK SUPPORT i
12 504035 062400616 |WRE] M4X6 SCREW PAN M4 X6 1
13 41723008 SAG503001 |fhjmZk =180 - FLAT WICK L=180 ]
14 41723009 SA5292001 |ihizk 2.5 L=780 WICK L=780 ] 1
15 12921002 507459100 | ¢3X &5 1=240 OIL TUBE L=240 1
16 12921002 SAG576001 | $3X 45 L=210 0IL TUBE L=210 1
17 41712069 SAGORT00L |JEH:tl WICK SUPPORT 1
18 41712070 104567101 iz ST 2 WICK SUPPORT 1
19 4171100300 549992000 | i 1L B 01L GAUGE WINDOW 1
20 4171100400 152948001 _[HMLE 011 GAUGE WINDOW 1
21 12921002 S50520000 [ @3 ¢ 5-1.=330 0IL TUBE L=320 1-
22 12921002 S07459100 i 3% &5 1=240 DIL TURE 1=240 1
23 12923018 SA5292101 |jhk 4X4 1.=680 WICK L=680 1
24 12921002 S53175000 | ¢3X &5 1=450 OIL TUBE L=450 1
25 12921002 SAS072001 A% ¢3X &5 1=120 0IL TUBE L=120 1
26 12923019 $45849000 |flZk 6> 6 L=300 WICK 6x6 L=300 1
27 41723011 500043000 | FELT 4
28 12923018 549982000 [ 4x4 1=400 WICK 44 L=400 1
29 12921002 48189000 e &3X &5 1=280 |OLL TUBE L=280 1
30 41712071 SA3246001 | A fE (il S0 e GEAR WICK SUPPORT 1
31 41723031 SA3280001 |dhE GEAR FELT 1
32 41712072 SA4780101  |jHZkIE B LOWER SHAFT WICK SUPPORT B 1
33 504033 062060816 |MEE] MEX8 SCREW PAN MEX8 1
34 41712073 145547001 | [alile 84T TUBE HOLDER 1
35 504035 062400616 [WE4] M4 X6 SCREW PAN M4 X6 1
36 12923018 549957000 [ffizk 44 L=700 WICK 4%4 1=1370 1
37 12921005 SA4791101 | ¢4X &6 L=620 QIL TUBE L=620 1
39 41711014 149547000 | JEERAE CORD HOLDER 4N 1
39 41711015 525567000 | gk #8 CORD HOLDER #8 1
40 417530025 0A5401006 |WgFe (HFHSE) M4 X 100B SCREW PAN(S/D WASHER) M410 2
41 41711016 525664000 |HLZERE 26 CORD HOLDER #6 1
42 417530025 0A5401006 [hae CHEHRED Mid % 10DB |SCREW _PAN(S/P WASHER) M4X10 5
43 41712074 SA5259001 |3t 011 COVER 1
45 417530021 062401016 [i#4T M4 X 10 SCREW PAN M4 X 10 5
46 41736001 938265000 |[EHEL L TERMINAL L 1
47 41722016 142274101 |MRIFEE 4.2 RUBBER CAP 4.2 1
50 12921003 SABZ63001 [ &5X ¢8 L=320 0IL TUBE L=320 1
51 4172302100 | SA6260001 4L FELT ASSY 1
52 41723009 500400000 |k &2.5 L=200 WICK 2.5%200 1
53 12921002 SAGG79001 | @3 ¢6 1=110 QIL TUBE L=110 1
54 41736002 SA5339101 |l OIL FEEDING PIPE 1
55 41711015 525567000 |FLEEIE #8 CORD HOLDER #8 3
56 41712075 SA3242001 [hEidAR FELT HOLDER 1
57 417515009 544924001 | FEHRET M3X5.5 SCREW M3X5.5 2
58 41711012 SA3274101 [yhBiZEEE FELT HOLDER 1
59 417515010 547307001  [BBAT M3 X4 SCREW M3 X4 2
60 12921002 56577001 | ¢3X &5 1=300 OIL TUBE 1=300 1
61 41711017 552907000 |HLZEFE #10 CORD HOLDER #£10 ]
62 41723014 SAB572001 |jii%k L=140 WICK L=140 1
63 41712110 SAB581001  [ihisfEm L WICK SUPPORT L 1
641 41723024 SAG583001 |FEARMHIEL 1. FELT BEDL 1

24



F . #imiE8% 8 / Lubrication

25



F. {3 E /Lubrication

g ATNS BEMS B ’
No. Part, No. Ref. No. itk NAME OF PARTS Amt. wE
65 504035 062400616 |ME]T M4X6 SCREW PAN M4 X6 3
66 02008 028040246 [ EIAE 2-4 WASHER SPRING 2-4 3
67 41712130 SAB582001 |iMESRAR R WICK SUPPORT R |
68 41723018 SA6584001 |EHUMES R FELT BED R ]
69 502039 S25310101 |94l M4 SCREW FLAT M4 3

26



G . F# 3% B/ Threading mechanism

27



. HFHEME /Threading mechanism

Fe AFEMFS sEME HE
No. Part. No. Ref. No. $%E{¢.‘Z% NAME OF PARTS Amt. #HE
il 41712077 SA3250001 [l Sal A ARM THREAD GUIDE A 1
2 504030 062500616 |42 M5X6 SCREW PAN M5%6 l
3 41712078 SA4333001 [id#E B B ARM THREAD GUIDE B 1
4 $04030 062500616 424 M5X6 SCREW PAN M5X6 1
5 41712079 SAG301001  [il#kdE C ARM THREAD GUIDE C 1
[ 504030 062500616 |#B4T M5 X6 o |[SCREW PAN M5%6 1
7 41702030 153049001 | fi&E S [k UPPER THREAD GUIDE STUD 1
8 41713001 SA3254001 |JeERpE TENSTON BRACKET 1
9 41713002 *P, 66 1 THREAD TAKE-UP_SPRING 1
10 41713003 SA3255001 | JELEATH TENSTION STUP 1
11 129830013 §31032001 |FELRIEEE TENSION NUT 1
12 41713005 159805001 |k M# TENSION DISC PRESSER 1
13 41713006 145446001  [Jeskdt DISC TENSION 1
14 417515012 100402004 ([RsEMRE] SM3. BT SET SCREW SM3. 78 1
15 417510004 SpA4143001  [HBE] MEX6 SET SCREW (FT) MB6X6 1
16 41702031 12699000 |FALRHS TENSTON RELEASE PIN 1
17 41713007 SA3256001 |SeietTah A TENSION STUD A 1
18 41713006 145446001 |JLkfd DISC TENSION 2
19 41712080 159224001 _|4k# THREAD GULDE ARM 1
20 41726014 *P, 67 AT ER S 1) NEEDLE BAR THREAD GUIDE 1
21 41712082 SA3258001 [EHHTAMZEEE S 1 D N-BAR BUSH THREAD GUIDE D 1
22 41203018 152881001 s A8 ULE NEEDLE COOLER ASSY 1
23 $10019 012060636 |iB%] M6X6 ST SCREW SOCKET (FTIME X 6 1
24 41223043 152883000 [k 8> 15.5 FELT 8%15.5 1
25 41213008 152884001 it 2 E NEEDLE COOLER THREAD GUIDE 1
26 409511017 062670412 |i%T SM3. 57-40X4 SCREW PAN SM3.57-40X4 1
27 41713009 100136001 |Jeiiaid TENSLON NUT 1
28 41713010 SA4146001 |3 SUB TENSION SPRING ]
29 41713011 512441001 | EahEpE WASHER 1
30 41713012 *P, 66 ek 3 TENSION SPRING 1

28



H. %% & / Bobbin winder mechanism

29



H. ##:%: % /Bobhin winder mechanism

INE = =) .
TE) LAME | n | TR N OF PATTS | s
1 41701010 SA4795001 | TOP COVER 1
2 41702033 SA3200001 |52k T-Hidl SIIAFT BW LEVER 1
3 509019 012500536  [8f] M5X5 SET SCREW SOCKET (FT)M5 X5 1
4 11709026 SA3291001  [BLEFW BOBBIN WINDER LEVER |
5 11702031 SAA171001 e SPRING HOOK 1
6 41712084 152936001 | M4 PLATE SPRING 1
7 41712085 152937001 | Hp8 WASIER 1
8 $04077 062350616  |#4E] M3.5X6 SCREW PAN M3.5X6 1
9 W01015 159486001 | WASHER 1
10 HO5006 048050342 |41 E5 RETAINING RING E5 1
11 41702035 SA3293001 |HELk - STUD B-WINDER 1
12 41709027 SA1984001  |HS IR B R BOBBINPRESSER ARM 1
13 504081 062401216 |WEE] MAX12 SCREW PAN 1% 12 1
14 41712086 SA3294001  [HS IR BOBBIN PRESSER 1
15 417515006 S23418002  |MHE] M4X5 SCREW M4X5 1
16 41709028 SA3295001 [HEE RIL CLAW B-WINDER 1
17 509006 012400436  [lgE] M4 x4 SET SCREW SOCKET (FT)M4 X4 2
18 41727007 $10438001 | #¥E SPRING TWTST 1
19 105006 048050342 [$4H E3 RETAINING RING EB 2
20 41708025 SA4796001  [H A SPACER COLLER |
21 41702036 SA3296001 [#EHH BOBBIN WINDER SHAFT 1
22 11703021 SA3297001  |[HsLkds WHEEL B-WINDER 1
23 41722017 120448001 |45 57 BOBBIN WINDER RUBBER BAND 1
24 509006 012400436 [igE] M4 x4 SET SCREW SOCKET (FT)M1X4 2
25 W01015 159486001 |#[E WASHER 2
26 41711063 SA1988001 [R5 BOBBIN SUPPORT 1
27 41727008 $10268001 |fir¥# SPRING )
28 41702037 SA3298001 | 1Lahdh STPPER SHAFT B-WINDER 1
29 41719001 SA3299001 (817] KNIET 1
30 504030 062500616 [H2E] M5X6 SCREW PAN M5X6 1
31 1291301100 SA1994101 | ek BB al{t BOBBIN WINDER TENSION ASSY 1
32 12913007 145446002 |Fe ek st DISC TENSION 3
33 12927016 100401022 | Je£k g TENSION SPRING I
M 129530013 531032001 |JRERIREE TENSION NUT i
35 12928014 512441001 |1E5)EE WASHER i
36 509019 012500536 |MRET M5X5 SET SCREW SOCKET (FT)M5 X5 |
37 $04038 062061016  |I24] M6X10 SCREW PAN M6X10 6
38 41704002 SAATY7101 | &Lk ok Al DRIVING WHEEL B-WINDER 1
39 510018 $23651001 | E0RET M6X0. 75-6 SET SCREW SOCKET (FT)M6 X 6 2

30



J . YI% 3% E / Thread trimmer mechanism

53

54

& s

@ /E i %‘56
i
1 »
—

37

51

58%
6] —=
60—
50—

&

40—@,
~

.

31




7. HE /Thread trimmer mechanism

RS ARES BEMGT . i 5
\7No. Part. No. Ref. No. 3gﬂ{¢g% NANE. OF PARTS Amt. #IE
| 41710003 SA3301101  [¥IZRiMEE TIREAD TRIMMER CAM 1
rz S10018 503651001 |FEMRE] M6 X0, 756 |SET SCREW SOCKET (FTIMB X 6 2
3 41712087 SA4798001 P A B SETTING PLATE SOLENOTD i
4 41730001 A5 35001 |4k eR Bk THREAD TRIMMER SOLENOID |
5 102031 017400802 |4 MA>8 BOLT MAX8 : 2
3 02008 028010246 (g3 21 WASHER SPRING 2-1 2
7 01001 025040236 [0 A WASHER PLAIN M4 2
8 41702038 543307001 | REEELAT SOLENOID LEVER 1
9 509006 012400436 [BET MAX4 ST SCREW SOCKET (FT)MAX 4 1
10 41722020 154599000 LR PR SOLENOID _CUSHION 1
11 41728033 502445001 | HefE WASLEWR |
12 11211005 504159000 |£kk 1M BAND 1M 1
13 417530035 SE5484002 iRk (5[ M5 10 |BOLT SCREW SOCKET (S/T WASHER)MA X 10] 2
14 41712088 SA4799001  [WKEHLs b PUSHING LEVER D-LEVER h’!
15 417530012 SA3306001 |Brisel 73 SHOULDER SCREW 7-3 1
16 1171211100 | SA3309101 Plek IR an LA TR-DRIVING LEVER 1
17 41703022 SA3310001  [VIZkiER COLLAR TR-TRTMVER |
18 41702039 SA3311001 [ Wiek i COLLAR SHAFT |
19 417512009 S46903001  [HRET MAX5 SET SCREW M4 X3 1
20 1105029 048040342  [fpel B4 RETAINING RING E4 ]
21 41702040 SA3315001  |WIZAT V THREAD TRIMMER RODV |
22 1170500300 | 532465001 LA BALL JOINT ASSY 2
23 NOLO21 021060106 WAL} M6 NUT L M6 2
24 417512005 532462001 |BHISEIB M6 |SHOULDER SCREW B M6 1
P) X01012 021060306 |7~ FUREE N6 [xuT 3 M6 1
26 510018 523651001 |l FEBRE] M6 X0, 75-6  |SET_SCREW SOCKET (FTIMB A 6 |
\_27 41703023 931071001 kg 815 BUSH 8%15 i
28 41702041 SA3312001 | BEANFT Sl GUIDE SHAET 1
\:29 41727009 SA3313101 |3k {SPRING COMPRESSLON 1
30 41722018 154596000 i s kel [cusiiion 1
[ 31 417512005 932462001 |EHERE[B MO SHOULDER SCREW B M6 1
32 NO1012 021060306 |73 il AT M6 NUT 3 M6 |
33 117510003 §25175101  [BBE] M6 19 SIT SCREW M6 X 19 1
34 NO1021 021060106 |9REE M6 NUT L M6 1
35 41712089 SA1546001  |[BIZRELET ¥ THREAD TRIMMER LEVER V 1
36 41712090 SA33L7001 |Wlskrh o THREAD TRIMMER LEVER H 1
[ 37 41712091 SA4801001 |BIZk4T H THREAD TRIMMER ROD H )
38 4170500300 | 532465001 Fe LUt [BALL JOINT ASSY 2
39 N01021 021060106 | MRTE M6 INUT 1 M6 2
40 417512005 $32462001 | EBHERETB MO SHOULDER SCREW B M6 1
41 NO1012 021060306 |/ HIURTS M6 NUT 3 M6 1
42 41702042 SA3319101 T LA LAT SIAFT TR-TRIMMER LEVER I
43 41728023 SA4545001 |H#v SPACER 2
44 1102006 048080142 |l f4lE C8 RETAINING RING EXTERNAL C8 1
45 510019 012060636 |EE] MEX6 SET SCREW SOCKET (FT)M6 %6 2
16 41712092 SA3320101 | SR SPRING HOOK 1
47 41727010 SA3321001 | D14k B SPRING EXTENSION 1
48 505123 018501236 |2k M5X12 BOLT SOCKET M5X12 1
49 02001 028050246 |2ERARE 20 WASHER SPRING 2-5 1
50 41728028 146354002 [#R1 5 WASHER PLAIN 5 1
51 41709029 CA3324001 |£h ] il VOVING KNIFE LEVER 1
52 417512007 GA3325001 |EHRET 6.357°6 SUOULDER SCREW 6. 356 1
53 41702043 SA4802001 |5 A SHAFT MOVABLE KNIPE LEVER 1
54 510019 012060636 |1B%E] MEXE ST SCREW SOCKET(FT)ME X6 1
55 41712093 SA3327101 |ENTIFERL M_KNIFE CONMECTING PLATE T
56 417530013 SA4354001 |Brigel 6-1.8 SHOULDER SCREW 6-1.8 1
57 41715001 SA5157001  |EIHRA NEEDLE PLATE A 1
58 4170903000 SA3330001 |BhJIEEAE F VOVABLE KNIFE ASSY F 1
59 417530014 SA4518001 | BrigtEl MOVABLE. KNTFE_SHOULDER SCREW 1
60 41728007 SA4519001 |ZhiliEE THRUST WASHER 1
| 61 41728008 500705001 =) £ VOVABLE KNIFE COLLAR ]

32



J. V1% 38 / Thread trimmer mechanism

& 73

% 38 39 !
|-

53‘?
5@ ?56
=D 55
, 40—@y

51

5.7
—

48

33




J. ¥14k3EE/Thread trimmer mechanism

Fs

ARHS

BEHS

i

No. Part. No. Ref. No. FHABH NAME OF PARTS Amt. i
62 41728009 SA6297001 |3 0.2 M-KNIFE SPACER TO. 2 1
62 41728009 SA3334001 [# 5 0.3 M-KNIFE SPACER TO.3 ]
62 41728009 SAG398001 |Hr 0.4 M-KMIFE SPACER TO. 4 1
63 41719002 SA3335001 [T F FINED KNIFE F 1
64 504036 062300416 [WRET M3 X4 SCREW PAN M3 X1 2
65 01002 026030236 |HuBE M3 WASHER PLATN M3 2
66 41712094 #P, 66 LR NEEDLE HOLE PLATE 1
67 417517001 100360003 |U24T SM2. 38 SCREW 2
68 502039 S25310101  [SRET M4 SCREW FLAT M4 2
69 417515008 SA3538001 [BRET M4 X8 SCEW M4 %8 2
70 41712095 SAG273001 | JoHEte iy U SUUTTLE BASE COVER [IOOK U 1
71 W02007 028030246 |#AZEHRE 2-3 WASIER SPRING 2-3 9
72 W0 1002 026030236 [HHE M3 WASHER PLAIN M3 2
73 501036 062300416 |BRE] M3 SCREW PAN M3 X4 2

34



K. 33%&% 8 / Thread wiper mechanism

35




K. #1453 /Thread wiper mechanism

e AFEHS BENS o ;
No. Part. No. Ref. No. FHAFEH NAME OF PARTS Amt. Ik
1 41730002 SA5208001 |54k mEEk LT THREAD WIPER SOLENOID ASSY 1
2 41727011 S41206004 | #4&k e TIREAD WIPER SPRING 1
3 41728011 $41205001 |‘F#E WASHER PLAIN 1
4 41726007 525456001 |FEFEH PLUNGER PIN 3
5 41712210 SAB217001  |45£% R hi i e et T-WIPER SOLENOID SETTING PLATE i
6 41711011 SAA806001 | Hé%: o SOLENOID COVER 1
7 504082 062300616 |#RE] M3 X6 SCREW PAN M3 X4 8
8 41712096 SA5218001 |ERAMIGAY THREAD WIPER SHAFT BRACKET )
9 505116 018400836 |5t M4 X8 BOLT SOCKET M4 <8 1
10 W01001 025040236 [T M4 WASHER PLAN M4 1
11 1170204400 | SA1967001 [f1£8 iANALE THREAD WIPER CRANK ASSY 1
12 1105029 048040342 (4B E4 RETAINING RING E4 1
13 41708007 525454001 |BREC SET SCREW COLLAR 1
14 417515005 525279001 [WRET M3.5-5 SET SCREW (CP)M3.5-5 1
15 41727012 SA2287001 [HEE SPRING 1
16 41722019 149097000 | FH SILENT SHEET 1
17 11712097 SA5219001  [$1£84T THREAD WIPER ROD 1
18 %01024 110735001 | H WASHER -1
19 H05002 048030342 |#4F8 E3 RETAINING RING E3 1
20 41712098 510470101 |28 WIPER 1
21 417515013 060400516 |BRET M4 X5 SCREW BIND M4 X5 1
22 41708008 146288001 | £tk Hhi i THREAD WIPER STLD COLLAR 1
23 41728034 S03677001 [ WASHER 1
24 41730003 SA5213001 [f= LT K44 STOP SWITCH ASSY 1
25 417530036 S55185001 |4EE (@) M5 12 |BOLT SOCKET (S/P WASHER) M5 X 12 2

36



L. FA%% 8 / Tension release mechanism

37



L. ¥&k3E /Tension release mechanism

55 AFMHS BENE HE .
No. Part. No. Ref. No. FarEH HEME. 05 ABTS Amt. HIE
1 41730004 SA4855001 | ¥4k Fif ZkHY TENSION RELEASE SOLENOID HV 1
2 102031 017400802 [#24> M4 X8 BOLT M4 X8 : 2
3 W02008 028040246 |5 A 2-4 WASHER SPRING 2-4 2
4 W01001 025040236 | F# 8 M4 WASHER PLAIN M4 )
5 102036 017401415 [#24 M4X14 BOLT M4x 14 1
6 NO1024 021400306 |/~FAEREE M4 NUT 3 M4 1
7 W01001 025040236 [P M4 WASHER PLANT M4 1
8 41722020 154599000 | iRk SE i 1 | SOLENOID CUSHION 1
9 41712099 SA6389001 | AapfskdediiR SETTING PLATE SOLENOID 1
10 11211005 S04159000 |£23 1M BAND 1M 1
11 11702045 SA3347001 |FAZEHF TENSION RELEASE BAR 1
12 H05029 048040342 | 14FE E4 RETAINING RING E4 1
13 W01009 025050236 |[FHE M5 WASHER PLAIN M5 1
14 41727013 SA3348001 |3a% SPRING COMPRESSION 1
15 41711013 SA3349001 |ELREEk TR SOLENOID COVER 1
16 417530012 SA3306001 |ER#24T 7-3 SHOULDE SCREW 7-3 2
17 41722021 081007070 |0JER P7 0 RING P7 2
18 11211005 218859001  |H£kIe-M150 BINDER M150 1

38



P . ZEIE3 & / Air pressure mechanism

14

yp

&

39



p. 23R /Air pressure mechanism

e KRS BENT HE ]
No. Part. No. Ref. No. S B NAME OF PARTS Amt. Lais
<BEERD ¢For Peneumatic_type>
1 4172001100 | SA5281001 PR PRI ZH A 24 SOLENOID VALVE ASSY 2A L
2 40730066 SA5280001 | AL IL AL MANIFOLDZ 1
3 10730082 39116100 |FRRENE SY3120-5L0ZD-C4|VALVE SY3120-5L0ZD-C4 Y
4 40728003 SA5283001 [T AR STLENCER 1
5 10730045 SA5282001  |SJEH AIR® VALVE 1
6 417530026 509228000 |EHER JOINT 1
10 40730046 SAB573001 |[FEIIE VALVE 1
11 407512002 153274001 [ICRALE BIHRS] SCREW 2
12 41712106 SA5286001 | iM% ke SETTING PLATE VALVE |
14 4175830024 018503036  [424 M5 30 BOLT SOCKET M5 30 2
15 41730022 SA5101001 |imi Ik dift: VALVE IARNESS X2 ASSY 9
16 4073001000 149796001 ik ALR HOSE, W/CONNECTOR 1
17 651911006 SAG405001 |ZFAE R ATR TUBE R 1
18 61911006 SAB406001 |5 L AIR TUBE L i
28 61911006 SA6405002 |ZESE R AIR TUBE R 1
29 61911006 SAB406002 |EAE L . AIR TUBE L il
19 41711008 SAGA0T001  |pdP FERTEAE 4705 (& 1]SPIRAL 4708 il
20 417530015 032422003 | AERET MA. 120 WOOD SCREW, ROUND 2 Md. 1X320 2
21 %01001 025040236 | EERHE M4 WASHER PLAIN M4 2
25 41711016 525664000 |HIZEFE #6 CORD HOLDER, 76 1
26 417530025 OA5A01006 |#E4E CHraiE) M4 X 10DB SCREW PAN (S/P WASIER) M4X10 1
27 11211005 298475000 |HigkI 1. 9X80 FASTENTNG BAND, 1. 9% 80 3
24 4173003100 SA5288001 |eLEAMEZLLE 5A SOLENOID VALVE ASSY 5A 1
22 41730032 SA5290001 |HEEE 5 CORD HOLDER #5 1
23 41730033 $53982000 |FEAR BLANKING PLATE ASSY 3
3 40730082 539116100 |FaRfis SY3120-5L0ZD-C4 VALVE SY3120-5L0ZD-C4 2
4 40728003 SA5283001 |$H 5 4% SILENCER 1
5 40730045 SA5282001  |H:IR ATR VALVE 1
6 417530026 500228000 |k JOINT 1
10 40730046 SAB573001 | F BN VALVE 2
11 407512002 153274001 [Liil st 185] SCREW 1
12 41712106 SA5286001 | e 4t SETTING PLATE VALVE 2
14 417530024 018503036 |iBf: M5X30 BOLT SOCKET M5 X 30 2
30 41730031 SAB1OZ001 || TikekeiE ALt VALYV HARNESS X5 ASSY 1

40



Q. BS#aa2EE / Power supply equipment mechanism

41




Q. HA(ELR3E /Power supply equipment mechanism

a=) ARHS BE4S HE s
No. Part. No. Ref. No. ggﬁ#gﬁ’ NAVE OF PARTS : Amt. HE
1 41711015 525567000 [HiZE #8 CORD HOLDER #8 3
2 41711014 149547000 |FE4RHT CORD HOLDER 4N 1
3 41711015 525567000 |FLEF #8 CORD HOLDER #8 3
4 417530025 DA5101006 (i (HFHuE D MAX 10DB SCREW PAN(S/P WASHER) M4 X LODB 7
5 4173000500 | SA4830001 AE AR AL H-POSITION SENSOR ASSY 1
6 S04076 062300816 [484T M3 X8 SCREW PAN M3 X8 3
7 41730006 SA3481001 |HLALTT KM SWITCH ASSY MACHINE HEAD 1
8 417530023 0A5301605 |82 CiiyfEl) M3 X 16DB|SCREW PAN (S/PWASHER) M4 > 16DB 2
9 417530025 0ABA01006 [l CHEHLE ) M4 X 10DB SCREW PAN (S/PWASHER) M4 > 10DB 2
10 41730030 SA4824001 Skimfy i & &4 HEAD DETECTOR UNIT ASSY 1
11 41730007 SA5210001 | FRBEEETESE THREAD WIPER SOLENOID IARNESS 1
12 41730008 SAG214001 |JFKiesk STOP SWITCH HARNESS 1
13 41730009 SA5261001 |HEJEREE 450 GROUND WIRE 450 1
14 417830025 0AG401006 [#2#e CHiipE) M4X 10DB SCREW PAN(S/P_WASHER) M4 > 10DB 1
15 41711025 554482000 |Hi#R e #12 CORD HOLDER %12 1
16 41711025 554482000 |HEEF #12 . CORD HOLDER #12 -1
17 417530025 0AB401006 |BRke (M) M4 X 10DB|SCREV PAN(S/P WASHER) M4 X 10 2
18 41711019 218859001 |FEEEF M150 _|BINDER M150 2
19 11211005 504159000 [ 1M BAND 1M 1
20 41711009 SAGS60101  VMRIPHHiRs T 14085 (G 4SPIRAL 14088 2
21 11211005 504159000 |£B3E 1M BAND 1M 2

42



S . BiA%E / Motor mechanism

43



S. Lik3E®E /Motor mechanism

g ARMHS BENS =y g
No. Part. No. Ref. No. T A HAME-OF FARTS ﬁt. it

1 4173004700 | J80991001 [HIKEH{+ CDD-430D  , |MOTOR ASSY CDD-430D 1

2 41730048 J03955001 [#EgE CDD DRUM CDD 1

3 509044 014400632  [#84] M4X6 SET SCREW SOCKET (CP)M4Xx6 1

1 41730049 J03956001 |RE%k 180P36 MAGNET 180P36 1

5 41730050 J03957001  [MRIEV 3541 {1 180P MR _SENSOR ASSY 180P 1

6 $13003 0A4300805 W (ALY M3X8DA |SCREW PAN(S/P WASHER)M3 X8 1

7 41730051 703958001 |BF#HE.CDD SHIELD PLATE CDD 1

8 417530017 0A4261005 |#24% (538D M2. 6 100SCREW PAN(S/P WASHER)M2. 63 10 3

9 41730052 J04488001 |ENC JEAREE4F 43082 NEC PCB ASSY 430D#2 1

10 417530018 0A5300606 [8242 CHFER) M3X6DB |SCREW PAN(S/P WASHER)M3 X6 3

11 41712118 J04230001 | H 2k & a2 J2CDD-HT CORD HOLDER CDD-HT 1

12 417530019 0A4401005 |82 CHF48M) M4 10DA|SCREW PAN(S/P WASHER)M4 X 10 3

13 41730053 J04388001 [#miT2EsE 430D ENCODER COVER 430D 1

14 513003 0A4300805 |12k CiyhfE) M3 X8DA |SCREW PAN(S/P WASHER)M3 X8 3

15 41709003 J04303001 |FC4E4H4F 430D PULLEY HOLDER ASSY 430D i

16 S09045 014500632 [HRET M5%6 SET SCREW SOCKET (CP)M5 X6 2

44



T . BEtR3X & / Foot switch pedal mechanism

< B#3 / For solenoid type >

< =EX/ For Pneumatic type >

45



T. EEHR2EF/Foot switch pedal mechanism

Fe5 AFMHS BEHS ¥E
No. Part. No. Ref. No. $‘E|Sﬁ'—4§ﬁ$ NAME OF PARTS Amt. #HIE
<HLREE <For Solenold type>
1 4173001200 SA3510101 (MBS &1F A TREADLE UINT. A ASSY 1
CEEARD (For Peneumatic type>
2 4173004500 | SA6038001 O3 B T AL 2-PEDAL FOOT SWITCH SW ASSY 1
3 41727018 S38168001 [HA%E SPRING COMPRESSION 1030 1
4 41727018 S38170001 | FOOT PEDAL SPRING 2
5 41730046 $36260000 |[FFE VX PIN BUTTON MICRO SWITCH VX 9
6 41712115 538174000 | MBS FOOT PEDAL 2
7 41712116 538175001 | FIEEH R PROTECTION PLATE PEDAL 2
8 41712117 538176101  [BEFHL SPRING PLATE D)

46



Z . M4 7 Accessories

AL

< B/
| 1 For Solenoid type >

121 —a |-
122 —o

117 116 114 115

CL | S—

A
seti

47




7. Bfff#/Accessories

s

ATEE

BEMNS

Ha

Yo. Part. No. Ref. No. T LR NAME OF PARTS " £
1 41711060 SA4842001 | ik MOTOR COVER 1
3 504038 062061016 |BB% M6> 10 SCREW PAN M6 X 10 4
4 41711031 SA4844001  |iH#E OTL PAN 1
5 41711006 154467001 | Bkl o DUST OILER 1
6 417530010 037301215  [8B4H M3 12 TAPPING SCREW PAN V M3X12 2
7 41722005 SA3540001 |ZBrbig Bz RUBBER CUSHION 3
8 101530010 109714000 |47 NATL i
9 11631008 114486002 |HdE - OILER 1
10 20131076 122991001 | [ S W EHAS ACCESSORY _BAG 1
jii} 41231018 506706001 |REN SILICONE OIL 1
12 41718004 S44633001 [Fh LAN BOBBIN LAN 3
13 41217002 *P, 67 HUER AL (4308 NEEDLE APIECE ASSY 1
14 41217002 *P. 67 HLE NEEDLE 4
15 41231016 114483002 [sh T4 4E OTLER ASSY 1
16 41231017 S55663001 | HEELEAE OIL TANK ASSY 1
17 10131004 142443001 [/ 19X 52 SCREW-DRIVER 1.9X52 1
18 10131003 118837001 [ 1+ 3.4X70 SCREW-DRIVER 3.4X70 1
19 10131002 101572102 |[#F 5.5X190 SCREW-DRIVER 5.5X190 i
20 30131005 107779001 [#RT 6X7 WRENCH 6% 7 1
21 41731011 100887001 | WL TF 8X9 WRENCH 8X9 1
22 11631003 107780001 |[# T 10X12 WRENCH 1012 1
23 30131007 307783001 [P sfOdRF L5 HEXAGONAL WRENCH 1.5 1
24 20131046 142002001 {W7fisE 2 HEXAGONAL WRENCH 2 1
25 30331010 154125001 [m7sfiRT 2.5 HEXAGONAL WRENCH 2.5 1
26 30131010 142721001 (R AEFE 3 HEXAGONAL WRENCH 3 1
27 30131012 118064001 [p7smiRT 4 HEXAGONAL WRENCH 4 1
28 20131047 150335001 (A AT 5 HEXAGONAL WRENCH 5 ]
29 1013100700 | S40574209 g augf 4 2DTHF COTTON STAND ASSY 2DTHE 1
76 30112024 200190001 |UFZFE] STAPLE 10X 20 7
78 40131017 144226001 [#1 3k HFAD COVER 1
79 505088 032461606  (#ZF: M6 45 BOLT SOCKET M6 X 45 4
82 117530016 032461606 | AIREl M4, 516 WOOD SCREW ROUND 2 Md.5X 16 2
83 4121208100 514483001 |EriELIfE HINGE ASSY 1
84 41212082 544484001 | PIRHR B EYE GUARD HINGE 1
88 41211005 544485001 | HIAR EYE GUARD 1
89 412517004 061660806 |W#4T SM3. 18-40X8 SCREW FLAT SM3. 18-40X8 2
90 412516012 021660102 |Mel M3. 18 NUT M3.18 2
91 41228047 026030232 | F-E 8l M3 WASHER PLAIN M3 2
92 41211005 524486101 |HEEARSE A EYE GUARD HOLDER A 2
93 401511022 062670512 |#B4T SM3. 57-40X5 SCREW PAN SM3.57-40%5 2
94 504035 062400616 |HRET M4X6 SCREW PAN M4 X6 2
95 W01024 110735001 |4 WASHER 2
97 41722033 SA3395001 e ek RUBBER CUSHION o
98 41712131 SA3392001 |HT SPACER -2
99 41726019 SA3384001 | BLk 2 A& PIN 2
100 510019 012060636 974 M6 X6 SET SCREW SOCKET (CP)M6E X6 2
101 41712132 SA3385001 |k EiErEERE HINGE HOLDER 2
102 S05112 018066036 |J#F: M6 60 BOLT SOCKET M6 X 50 4
103 41728030 913650001 |#E 2.3X8.5X38 WASHER 2.23X8.5X38 4
105 NO1021 021060106 [WEF}: M6 NUT L M6 4
106 41722005 SA3540001 |ZEpbRRp RUBBER CUSHION 4
107 41730010 SA4845001  |ZEbEE SHOCK ABSORBER _GAS 1
108 41712113 SAA846001 |ZBpias AR HOLDER ABSORBER 2
109 41703027 SA5251001 R SPACER 1
110 S05117 018064031 |WE#: M6X40 BOLT SOCKET M6X40 1 ]
111 NO1021 021060106 [4HEF M6 NUT 1 M6 1
112 41702023 SA4847001  [Hh U SHAFT U 1
113 S10019 012060636 |[#2E] M6X6 SET SCREW SOCKET. (CPIME X6 1

48



Z . M1% / Accessories

49



Z. M /Accessories

= AFEHS SXM45 i g
No. Part. No. Ref. No. TR HEHE DR SEARES Amt. &I
114 41702024 S17974001 (% D SHAFT D 1

115 41703028 S17975100 |fillE GS SHAFT COLLAR GAS 2

116 41728018 025080132 [#F S8 WASHER PLAIN S8 2

117 H05031 048060342 [$4P% E6 RETAINING RING E6 2

118 505112 SA3387001 [iE¥e M6 60 BOLT SOCKET M6 X 60 3

119 W01003 025060236 |- [ M6 WASHER PLAIN M6 2

120 41728030 213650001 [#sFE 2.3x8.5x38 WASHER 2. 3% 8. 5% 38 2

121 W02009 028060246 [T 2-6 WASHER SPRING 2-6 2

122 N01021 021060106 [#2H} M6 NUT 1 M6 2

(EE@:”&) {For Solenold type>

123 S05112 119755001 |48 M6 <60 BOLT M6 60 2

124 W01003 025060236 [FHpE M WASIER PLAIN M§ 2

125 W02009 028060246 [ E M 2-6 WASHER SPRING 2-6 2

126 NO1021 021060106 |4%E} M6 NUT 1 M6 2

128 41712114 SA6261001 [SriEse HOLDER ABSORBER COVER 1

129 417530033 S55479001 |iE4e CHrHED M4x8  [BOLT SOCKET(S/P WASHER)M5 X 32 6

50



Ga . TH#E—%% / Gauge parts list

JEM) / Presser foot

A/ 542843-001 *

B/ 542844-001

C /542845-001

D/ 542846-001

lia

$10 ;ﬁ

Hos

F / 157237-001

G/ 158592-001

J / 542848-001

O
(1 @25
——p

— B s1s

o

/9’252

s
' jcia 3

oo

A-CUT / 840214-001

B-L / S49448-001

XA 1 542849-101

iy

L4
E $2.5

#t7L#1 / Needle hole plate

2.4 C0.4/SA3336-001 = | 2.2/ SA5221-001 * | 3.0 C1.5/ SA5222-001 =
@
b4 ¢ 6
== 2.2
- 024 . 3
: 12.9 ﬁ_{ao : 129
ENE 12 S AR ES I

The * symbol is for Standard parts.

51




